OFFICE OF THE UJJAIN MUNICIPAL CORPORATION, UJJAIN, DIST. - UJJAIN

TENDER DOCUMENT
LUMPSUM RATE TENDER FOR SURVEY, INVESTIGATION, DESIGN, CONSTRUCTION, TESTING AND

COMMISSIONING OF SEWERAGE NETWORK & SEWAGE TREATMENT FOR UJJAIN CITY UNDER
UJJAINMUNICIPAL CORPORATION, UJJAIN

NIT Number and Date mmmm——————

Agreement Number and Date:
Name of Work: Sewerage Network & Sewage Treatment for Ujjain City under Ujjain Municipal Corporation,

UJJAIN
Name of the Contractor
Probable Amount of Contract
(Rs. In Figure) : Rs 36752.57Lacs
(Rs. In Words) : Rupees Thirty Six Thousand Seven Hundred Fifty Two Lakhs and Fifty Seven Thousand

Only
Contract Amount

(Rs. In Figure)

(Rs. In Words)

Stipulated Period of Completion: 36 months including rainy season
[...]
Sewerage from the Parshall flume shall be fed to the distribution chamber which will distribute
the Sewerage into separate streams for the Biological treatment.

Biological treatment of sewage
Process Design

Sewerage from the distribution chamber shall enter process basins as per relevant IS code.
Screened and De-gritted sewage shall be fed for biological treatment to remove BOD, COD,
Suspended Solids, Nitrogen and Phosphorous.

It shall perform biological organic removal, Nitrification, De-nitrification and Biological
Phosphorous removal. It shall be capable of simultaneous sludge stabilization. Complete
operation including decanting rate, sludge recirculation and wasting of excess sludge shall be
controlled by PLC. Treated Sewage shall be disposed in the adjacent drain through
Sewerage Pipe after chlorination.

The Biological and Tertiary Treatment shall be based on technology based on which at least
one Municipal Sewage Treatment Plant running successfully at present in India having
capacity 30% or more of the capacity of Sewage Treatment plant proposed in the project on
the same technology. The effluent characteristics should meet the CPCB and MoEF norms for
disposal on land or water resource. Also the sludge should be digested ad stabilized before
disposal by the Contractor.

The basic continuous signal instrumentation system

It shall include flow measurement and the necessary water level readings from a pressure
transducer device installed in each reactor. The measuring elements for all instruments
including floats shall be located together on the side of the reactor in a well-mixed area easily
accessible for maintenance.

Level transducers

One level transducer shall be used in each reactor and in any other basin where water level
is to be monitored to assure the automation of the operation. One spare pressure transducer
shall be supplied to enable a quick replacement of a faulty part. The pressure transducers
shall be maintenance-free with a maximum deviation of less than 2% over a period of 6-
month operation.

Dissolved oxygen (DO) transducer

One DO transducer shall be supplied for each reactor. This instrument is meant to control
the aerobic environment in the reactor by controlling the blower operation (start/stop). Proper
logic control is to be established by the bidder. One spare sensor shall be supplied to enable
a quick replacement of a faulty part.

Sequence control strategy

The TECHNOLOGY PROVIDER shall be responsible of providing all the logic control
programming and related hardware into an enclosure panel described further complete with
all the equipment specified herein.

The contractor shall be responsible to install the Logic Control Panel and to provide and
install separate MCC and power distribution panels as specified in the electrical section of
this specification. The contractor shall also be responsible to interconnect electrically all the




118

instrumentation and float signals specified herein with the logic control and the MCC panels
as needed for a Complete Automated Operation.

Logic Control Hardware and Panel

The program controller shall be provided with key pad and display to enable the operator to
easily re-adjust all cycle time and sequence. The programmable logic controller (PLC) shall
have sufficient memory to perform automatic control of the process described herein and
shall be sized to provide an additional number of input/output capacity of 10%.

All control equipment installed in the control panel shall be accessible for operation of
mounted on the front face of the panel. This panel shall control the operation of the various
process equipment including:

e influent valves or gate weirs

e  air blowers

e decant equipment

e waste sludge pumps (or valves)

e any additional process equipment specified herein

The PLC shall receive all input signals or described and take the necessary decisional action
in regards to the operation of the above process equipment.

The panel for the logic control shall be NEMA (National Electrical Manufacturers Association)
enclosure and shall be provided with necessary Control Breaker, Transformers and
Supplementary Contacts as noted herein.

The panel wiring shall be sized per applicable codes using SWG 16 gauge minimum wire
size. Wiring terminal blocks shall be rail mount control terminal type thermoplastic rated at
600 Volts. Not more than two wires shall be allowed to terminate in anyone terminal.

The panel face shall be provided with an individual 3-position selector switch (HOR) for each
automated valve, blower (4-position selector if dual-speed blower), pump, decanter or
auxiliary equipment and instrumentation specified herein. It shall be equipped with one pilot
light dedicated to each equipment.

The pilot light shall be wired in parallel with the related motor starter auxiliary contact or relay
other limit Switch contact to indicate that the equipment is activated or deactivated. Pilot
lights shall be 415V AC direct types or led type.

All internal devices shall be clearly marked and identified as to its application, including
selector switches, pilot lights, pushbuttons and other devices exposed in front of the panel.
Identification nameplates shall be with black letters or numbers in white, carved in plastic.

For all automated valves and decanter operation, feedback signal shall be also provided and
connected to the logic controls to acknowledge and confirm the good operation. In the event
of one equipment failure, the reactor shall be temporarily bypassed and an alarm shall be
activated to notify the operator. In the meantime, the flow shall be managed by the other
reactor(s) in accordance with the programming.

The control panel shall be equipped with circuitry to shutdown automatically the pump motor
when required, to protect this equipment from damages caused by excessive humidity,
temperature, or current overload. The contractor shall be responsible for connecting these
pumps and motor sensors to the appropriate circuit in the control panel to protect the pumps
in accordance with the pump manufacturer instructions. One pilot light shall be mounted on
the control panel surface to indicate an alarm condition; all alarms shall appear on the
operator interface. In both cases, these alarm conditions shall open the circuit of the pump
starter to prevent it from starting.

The control panel shall be shipped completely factory wired, assembled and factory tested.




3.7

3.8

3.9

4.0
4.1

119

Programmable Logic Controller (PLC)
The Programmable Logic Controller (PLC) shall be from the suggested makes.
Operator Interface Unit

The Operator Interface Unit shall be from the suggested makes ABB Panel View or approved
equivalent.

Disinfection System
Chlorine Contact Tank

For Chlorination of final treated sewage a provision shall be made so that no harm is caused
to the receiving water body. Decanted treated water from Biological treatment Process shall
be taken to chlorine contact tank by RCC channel/pipe.

Tank shall be provided for dosing of chlorine from the chlorination system to the sewage from
Biological Process. The tank shall be constructed as per the relevant IS code. RCC platform
1000 mm wide as per specifications shall be provided. RCC staircase 900 mm wide shall be
provided for access from the ground level to the top of the unit and to the operating platforms.
Baffle walls shall be provided to achieve proper disinfection. The baffle walls shall be
constructed in concrete and 20 cm thick plaster in CM 1:3 on either side.

The inlet and outlet pipe shall be designed for peak flow.

No. of Units : 1 no.

Detention Time : 30 minutes of average flow (minimum)
Freeboard :0.5m

Chlorination System:

Number of Units :2nos. (TW + 1S)

Type : Vacuum Chlorination system

Chlorine Dosing : 5 mg/l

Residual chlorine :0.2mgl/l

Capacity of system : Rounded to the upper Kg/hr.

Chlorine house of adequate plinth area shall be provided. It shall have sufficient ventilation as
per the latest norms for safety purpose with necessary lifting arrangement and EOT etc.
complete. All other accessories, whether specified or not, but required for Chlorination shall
form part of contractors scope.

Outlet Pipe

Treated sewage after chlorine contact tank shall be taken to disposal to the discharge point.
The length of the Pipe shall be as per site condition. Capacity of the pipe should be such that
it can carry peak flow.

By-Pass Arrangements

Adequate by-pass arrangement shall be provided from Raw Sewage pump sump & inlet
chamber at the entry of STP, to the outfall of the drain in case of necessity.

Solids and sludge handling
Sludge Holding tank

A tank shall be provided to store sludge from the WAS (Waste Activated Sludge) pumps and
to act as a sump for sludge transfer to centrifuge.

Sludge sump will have mixing using coarse bubble aeration through PVC piping with
openings. Separate dedicated air blowers will be provided for sludge mixing.




4.2

4.3

4.4

4.5

4.6

4.7

120

All other accessories, whether specified or not, but required for completeness shall form part
of contractors scope.

Sludge Pump House

Screw pumps for sludge transfer from sludge holding tank to centrifuges, polyelectrolyte
dosing system and air blowers for mixing of sludge in sludge holding tank will be housed in
the sludge pump house. It shall be RCC framed structure with sufficient openings in the form
of doors, windows, ventilators etc. and 1 MT capacity chain pulley block will be provided in i,
for material handling purposes. Minimum carpet area of this building will be 20 square metre.

Polyelectrolyte Dosing

The polyelectrolyte will be dosed and blended with the sludge in the sludge sump. Minimum
dose of polyelectrolyte shall be 1.5 kg/T of dry solids in sludge. There shall be one poly-
dosing tank. Minimum volume of each dosing tank shall be suitable for 8 hours requirement of
dosing. Each tank shall be equipped with slow speed mixer (100 RPM) to prepare
polyelectrolyte solution, to feed the solution into sludge sump by dosing pumps.

Centrifuge Feed Pump

The sludge pumps will be positive progressive cavity displacement types. There shall be two
pumps (One Working + One Standby) for pumping this sludge to the centrifuge. The minimum
capacity of the pump shall be 1 m3/hr. Pumps will have solid handling capacity of not less
than 40 mm sphere. M.O.C.(Materials of Construction) of pump shall generally be C.1.

Pump and motor will be mounted on a common MS fabricated base frame. The coupling will
be flexible coupling. The motor will be Totally Enclosed Fan-Cooled (TEFC) and driven
through belt drive.

Centrifuge

Thickened sludge shall be pumped to the centrifuge unit for dewatering. It shall be provided
at suitable elevation for the dried sludge from centrifuge to be collected in a trailer/container
situated below it.

Centrifuge shall be operated for 16 hours in a day and floor mounted. It shall be suitable to
handle thickened sludge from thickener. The minimum solid contents in the sludge at
centrifuge inlet shall be 3 %.

The material of construction of all parts coming in contact with the liquid shall be in CS.

Number of Units : 2 (MWorking+ 1Standby)
Operation : 16 hours running per day
Dry solids in dried sludge : 15 — 18 percent

All other accessories, whether specified or not, but required for completeness shall form part
of contractors scope.

Centrifuge Shed

Sludge dewatering system shall comprise of centrifuge shed of appropriate size, which
includes thickened sludge pumps, poly dosing tank with mixers, centrifuge unit.

Filtrate from the sludge shall be taken to plant drainage system by gravity.
Disposal of Solid Waste

Disposal of all solid wastes except wet cake as generated from the STP during construction,
commissioning, and O & M shall be responsibility of the contractor. The solid wastes shall be
disposed of in accordance with and as per instructions of the Employer/ Engineer or the
representative of the employer. The Sludge Land Fill (SLF) identified for disposal may be
assumed maximum at a distance of 10 kms from the proposed new STP site for bidding
purposes. Loading, transportation, unloading shall be to Contractor’s account.




121

Grit & Screenings

The evacuated grit and screenings are to be disposed off from the site by the Contractor at
landfill site identified by the Employer’s representative from time to time

Wet cake

The contractor can sell wet cake generated from STP during O & M period at his own level. If
it is not possible to sale then wet cake shall be disposed off at land fill site identified by the
Employer’s representative from time to time considering at least 10 KM from STP site (for
bidding purpose)

5.0 Ancillary Structures

5.1

D.G. Room (area as per DG manufacturer’s requirements)

5.2 Outdoor Transformer Yard
5.3Admin Bldg, MCC Room, Blower Room, Operator Room, SCADA Room, Laboratory

5.4

Sub-station/Transformer yard (outdoor), Master Control Rooms, Operator Room, D.G.
Room/Yard, SCADA Room and Laboratory shall be constructed at suitable location. The
buildings shall be designed as per requirement.

The building shall have RCC frame work of minimum not less than M25 consisting of RCC
columns, RCC roof and beams with brick panels and foundation, suitably designed to take
the load of the walls. Rolling shutters of adequate size shall be provided for the above rooms
on the external walls. At the entrance of the transformer yard, M.S. gate shall be provided of
adequate size.

The floor of the MCC rooms and D.G. room shall consist of 40 mm thick cement concrete laid
over 1:2:4 including 15 mm thick ironed finish 150 mm thick 1:3:6 cement concrete. The floor
of other rooms shall bewith 20mm thick mosaic laid over 150mm thick 1:4:8 cement concrete.
The above floors shall be laid over well consolidate sand with rammed earth filling below
floor. The walls shall be provided with 150 mm high skirting with 20 mm thick mosaic finish as
per direction of the Engineer.

The brick walls of the buildings shall be plastered internally and externally with cement mortar
1:2:4 (1 cement : 2 coarse sand : 4 fine sand) and provided with oil bound distemper inside
and water proof cement paint outside as approved by the Engineer. Ceiling shall be plastered
with 1:4 cement mortar (1 cement and 4 fine sand) and three coats of white wash. All steel
work in the doors/windows/ventilators, rolling shutters etc. shall be provided with a superior
class paint/primer etc. approved by the Engineer to give a smooth finish.

The buildings shall be provided with plinth protection all around, 750 mm wide as specified.
Necessary slopes shall be given in the plinth protection so as to drain away the rain water
from the building. The roof shall be provided with water proofing as per DEPARTMENT
specifications. A RCC stair case of required width shall be provided to access different floor
levels.

The plinth level of the buildings shall be 600 mm above formation level. Suitable ramps shall
also be provided wherever required as desired by the Engineer.

The offer shall include for internal electric wiring of the buildings with light/fan, Switch and
regulator fittings.

The buildings shall be of sufficient size to accommodate all machineries / equipments and
controls and an office for operation, toilet, store etc. The tenderer shall verify and provide the
required size from the practical point of view and ease of operation.

Interconnecting Piping and Valves

All piping including valves, specials and other appurtenances, auxiliaries and accessories
required as per process design and scope of work. All the piping, valves, specials shall be
designed for peak flow.




5.5

5.6

5.7

5.8

5.9

5.10

5.11

5.12

122

In case of pumping mains thrust blocks with PCC/RCC shall be provided whenever required.
In case of buried pipes warning tapes shall be provided of the appropriate colors.

Security Room

The security room at entry of road shall be provided. This shall be a ground floor construction